



The **CLEAR** Choice

Strataglass® 60 Clear

PROPERTIES REPORT

PROPERTY	TEST METHOD	TEST RESULTS
Thickness (Mil)		60
Width (In.)		54 x 110
Tensile Strength (Lbs./In)	ATM D6693	2950
Light Transmittance	ASTM D1003	86%
Haze	ASTM D1003	1.5%
Hydroburst	ASTM D751/A	470 PSI
Dimensional Stability	ASTM D1204	<1.2% Change
UV Blocking	HERC PE-P-3	>99% UVA
Clarity	ASTM D1003	99.6%
Flame Resistance	FMVSS 302/CMVSS 302	Self Extinguishing
Scratch Resistance		Superior

The information contained in this report is believed to be reliable. It is offered in good faith and intended for use as a general guide. Herculite makes no guarantee of results and assumes no obligation or liability whatsoever in connection with the possible use of this information. This report, including any statements concerning the possible use of our products, is not a license to operate under, or intended to suggest infringement of any existing patents.

Strataglass® is a registered trademark of Strataglass LLC, a subsidiary of Herculite Products, Inc., Emigsville, PA

STRATAGLASS LLC

800.581.5801

www.strataglass.com